


Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

ii 
 

TABLE OF CONTENTS 

 

1. INTRODUCTION…………...………………………………………...…………... ....1 

A.  PURPOSE OF STUDY ............................................................................................1 

B.  PROJECT BACKGROUND ....................................................................................1 

C. PROJECT SCOPE .....................................................................................................1 

 D. UTILITIES…………………………………………………………………...........3 

2.  HUGHESVILLE VILLAGE PROPOSED BUILD-OUT………...…………... ...…....3 

3.  WATER FEASIBILITY STUDY REPORT…..…………………...…………….........6 
[...]
easement and 52 acres of land acquisition.  
 
Permits 
 
Permits required for this Alternative include:  
 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

22 
 

• County Sediment and Erosion Control Permit 

• County PGM Approval 

• MDE Utility Construction Permit  

• MDE Groundwater Discharge Permit 

• SHA Utility Permit 
 
Cost Estimate 
 
Cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative D-2 (see Appendix D).    
 
Operation and Maintenance 
 
Operation and Maintenance (O&M) cost estimates were developed by calculating a cost 
of $1.50 per linear foot of collection pipe and 6% of the drip irrigation construction cost 
(after administration and engineering fees).  O&M cost estimates based on final build-out 
of the Village Core and the Hughesville Village areas have been developed for 
Alternative D-2 (see Appendix D).   
 

3. D-3: SURFACEWATER DISCHARGE 

 

Surfacewater discharge is proposed by pumping approximately 1.3 miles from the main 
effluent pump station within Hughesville Village to a packaged pretreatment plant 
designed specifically for Hughesville Village (see section T-2), to an off-site perennial 
stream (see Figure 8, Appendix D).  
 
The discharge forcemain will be installed along Rte 231 within County right-of-way and 
along private property adjoining the stream outfall. The quantity of right-of way required 
along the stream will be dependent on the location of the surface water discharge allowed 
by Maryland Department of the Environment, as it relates to MDE’s 303d List for 
Nutrient Impairments and TMDLs. KCI requested MDE surface discharge requirements 
dated March 23, 2009 and received May 26, 2009 surface discharge limits (see 
attachments). The MDE response states that “The most critical problem for a proposed 
surface discharge is lack of nutrient allocation for Hughesville under the Chesapeake Bay 
Tributary Strategy.” The Municipal NPDES permits division prefers the other 
alternatives. 
 
The main effluent Sewage Pump Station will be constructed for the build-out flows with 
the sewage pumps initially sized only for the Village Core peak flows.  Provisions will be 
provided to increase the pumping rate using larger impellors or replace the pumps in 
phases to accommodate build-out flow from the entire Hughesville Village PFA. 
 
Easements Required 
 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

23 
 

Charles County Plan Preparation Package requires a minimum 15’ perpetual easement for 
pipes less than 8”.  
 
KCI proposes to construct the 6” forcemain, avoiding existing utility poles, roadside 
ditches and pavement crossings as much as possible, along established roadways to 
reduce easement requirements and environmental impacts. All stream and wetland 
crossings will utilize trenchless construction to further reduce environmental impacts. It 
is assumed that there is a 50’ perpetual easement along Burnt Store Road.  Construction 
of the forcemain can utilize this existing easement, requiring no additional easement 
along this major roadway. It is assumed that approximately 2,000 LF of pipe will require 
permanent and temporary easements near the outfall site, once the alignment veers from 
Burnt Store Road.  
 
In addition, a fee-simple site acquisition will be required for construction of the outfall at 
the surface disposal site. No existing utilities are anticipated on the outfall site.   
 
Alternative D-3 will require 30,000 SF of perpetual easement, 60,000 SF of permanent 
easement and 1 acre of land acquisition.  
 
Permits 
 
Permits required for this Alternative include:  
 

• County Sediment and Erosion Control Permit 

• County PGM Approval 

• MDE Utility Construction Permit  

• MDE Surfacewater Discharge Permit 

• SHA Utility Permit 

• County Forest Mitigation Permit 

• MDE/Army Corps Joint Wetland Permit 
 
Cost Estimate 
 
Cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative D-3 (see Appendix D).    
 
Operation and Maintenance 
 
Operation and Maintenance (O&M) cost estimates were developed by calculating a cost 
of $1.50 per linear foot of collection pipe.  O&M cost estimates based on final build-out 
of the Village Core and the Hughesville Village areas have been developed for 
Alternative D-3 (see Appendix D).   
 
 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

24 
 

C.  WASTEWATER TREATMENT SYSTEM ALTERNATIVES 

 

The construction of the treatment systems will be in two phases.  The first phase is to 
serve the final build out for Village Core and the second phase is for the final build out of 
Hughesville Village.   
Two different treatment systems, Membrane Bioreactor (MBR) Treatment and 
Sequencing Batch Reactor (SBR) Treatment, are proposed in this report. The MBR 
treatment system employs membrane technology and it aims to achieve land application 
Class II effluent requirement.  SBR treatment system is proposed to meet the anticipated 
surface water discharge limits. 
The design flow and influent characteristics for both construction phases are shown in 
Table 6. 

Table 6: Treatment System Design Flow and Influent Design Loading 

Characteristics Concentration 
(mg/l) 

Phase I 
(GPD) 

Loading 
(lbs/day) 

Phase II 
(GPD) 

Loading 
(lbs/day) 

Average Daily Flow  - 200,000  400,000 - 

Hydraulic Design Flow - 426,000  846,000 - 

BOD5  190  316.9  633.8 

TSS 210  350.3  700.6 

TN  40  66.7  133.4 

NH4
+-N 25  41.7  83.4 

TP  7  11.7  23.4 

 
Both proposed treatment systems are modular systems.  The systems can handle a flow 
peaking factor of 2 – 2.5.  Due to the nature of the service area where most of the flow 
comes from commercial properties, an equalization tank is proposed for each system to 
handle significant diurnal flow patterns.  As recommended in Maryland Design 
Guideline, the volume of the equalization tank is sized for 15% of the average daily flow. 

 

1. T-1: MBR TREATMENT SYSTEM 

 

An MBR is an activated sludge process that uses membranes to filter out suspended 
solids, including harmful microorganisms such as viruses, bacteria and cysts.  In other 
words, the membrane acts like a clarifier except the membrane is a perfect barrier to 
solids and microorganisms.  It allows activated sludge reactors operating at very high 
concentration of mixed liquor suspended solids (typically 8,000 to 20,000 mg/l).  The 
large amount of biomass in the activated sludge reactor is very resilient to fluctuation in 
loading, shock loadings, upsets and provides excellent treatment efficiency.   
Due to the superior filtration nature of the membrane, the effluent quality is able to meet 
the land application Class II effluent quality, as shown in Table 7.  Although Class II 
effluent requirement does not have nutrient limits, the effluent total nitrogen and total 
phosphorus is designed for 20 mg/l and 3 mg/l, respectively.  The nutrient requirement is 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

25 
 

based on nitrogen balance, crop uptake, and drinking water standards (nitrate-nitrogen 
less than 10 mg/l).   

Table 7: MBR Effluent Design Criteria 

Flow & Characteristics Concentration (mg/l) Reference  

BOD5  10 Class II 

TSS 10 Class II 

Fecal Coliform (MPN/100 ml) 3 Class II 

pH (s.u.) 6.5-8.5 Class II 

TN 20 Nitrogen Balance 

TP 3  

 
The process diagram of the proposed packaged MBR treatment system is shown in 
Figure 9 (Phase I).  The addition of UV disinfection is mostly for the purposes of 
safeguarding and regulatory compliance.  Figure 9 also shows the tank sizes and number 
of the tanks required whereas Figure 10 presents a proposed hydraulic profile of the 
system.  The main treatment unit (MBR) can be housed in pole barn type structure where 
HVAC and basic laboratory equipment are provided, although a building structure is not 
required.  The TS in wasted activated sludge (WAS) is expected to be 5% with a daily 
flow of 2,600 GPD.  There are two options to handling WAS.  One is to store WAS in a 
sludge holding tank before it is hauled to a regional treatment plant for sludge processing.  
However, due to the volume (especially during Phase II), this option may not be feasible.  
The other option, process the WAS into Class B sludge for disposal, appears to be more 
favorable.  This would include a sludge digester and a package dewatering equipment 
such as rotary press.   
The mass balance of the system (Phase I) is calculated and shown in Figure 11.   
 
The cost estimate, in current dollars, is shown in Appendix D. A complete duplicate 
system will be added to accommodate the increased flow for Phase II. 
 
Permits 
 
Permits required for this Alternative include:  
 

• County Sediment and Erosion Control Permit 

• County PGM Approval 

• MDE Construction Permit 

• County Forest Mitigation Permit 

• MDE/Army Corps Joint Wetland Permit 
 
Cost Estimate 
 
Cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative T-1 (see Appendix D).    



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

26 
 

 
Operation and Maintenance 
 
Operation and Maintenance (O&M) cost estimates were developed by calculating a cost 
of 7% of the MBR construction cost (after administration and engineering fees).   O&M 
cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative T-1 (see Appendix D).   
 
 

2. T-2: SBR TREATMENT SYSTEM 

 

SBR & Effluent Filter Treatment system is proposed for surface water discharge.  The 
effluent discharge limit is shown in Table 9.  The proposed total nitrogen and total 
phosphorus limits are equal or more stringent than that in Mr. Stephen Luckman’s letter 
dated May 26, 2009 and are typical of Maryland’s enhanced nutrient removal 
requirements.  
 

Table 8: SBR Effluent Design Criteria 

Flow & Characteristics Concentration (mg/l) 

BOD5  10 

TSS 5 

TN 3 

TP 0.3 

Fecal Coliform (MPN/100 ml) 126 

pH (s.u.) 6.5-8.5  

DO 6 

 
An SBR is an activated sludge process that uses a single sludge for BOD5 removal, 
nitrification, and denitrification.  It eliminates clarifiers which are required to settle the 
sludge and maintain sludge inventory system.  It operates in batches and each cycle 
contains Fill, React, Settle, Decant, and Idle phases.  By alternating the reactor 
environment (air on and off) in the SBR during the react phase, it achieves nitrification 
and denitrification in addition to traditional BOD5 and TSS removal.  SBRs are usually 
operated in two or more trains to accommodate continuous flow.  The SBR system has 
gained popularity with the increase of regulatory demand for nitrogen reduction in 
wastewater industry.    
 
Typically, chemical addition including carbon source, ferric, and possibly carbonate will 
be required to achieve enhanced nutrient removal.  The total nitrogen in the SBR effluent 
is about 5 mg/l; therefore, effluent filter is needed for additional denitrification and 
further reduction of the nutrients associated with the solids in the effluent.  The proposed 
effluent filters are of continuous backwash type which eliminates clear well and mud well 
as well as associated pumping units. 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

27 
 

 
The process diagram of the proposed SBR and effluent filter treatment system is shown 
in Figure 12 (Phase I).  Figure 12 also shows the tank sizes and number of the tanks 
required whereas Figure 13 presents a proposed hydraulic profile of the system.  The 
SBR units will be housed in pole barn type structure where HVAC and basic laboratory 
equipment are provided.  The TS in wasted activated sludge (WAS) from SBR is 
expected to be 0.7% with a daily flow of 5,400 GPD.  There are two options to handling 
WAS.  One is to store WAS in a sludge holding tank before it is hauled to a regional 
treatment plant for sludge processing.  However, due to the volume (especially during 
Phase II), this option may not be feasible.  The other option, process the WAS into Class 
B sludge for disposal, appears to be more favorable.  This would include a sludge 
digester and a package dewatering equipment such as rotary press.   
The mass balance of the system (Phase I) is calculated and shown in Figure 14.  The cost 
estimate, in current dollars, is shown in Table 10.  A complete duplicate system will be 
added to accommodate the increased flow for Phase II.   
 
Permits 
 
Permits required for this Alternative include:  
 

• County Sediment and Erosion Control Permit 

• County PGM Approval 

• MDE Construction Permit 

• County Forest Mitigation Permit 

• MDE/Army Corps Joint Wetland Permit 
 
Cost Estimate 
 
Cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative T-2 (see Appendix D).    
 
Operation and Maintenance 
 
Operation and Maintenance (O&M) cost estimates were developed by calculating a cost 
of 5% of the SBR construction cost (after administration and engineering fees).   O&M 
cost estimates based on final build-out of the Village Core and the Hughesville Village 
areas have been developed for Alternative T-2 (see Appendix D).   
 

 

5.  HYDRAULIC MODELING 

 

A. WATER 

 
 



Charles County Hughesville Business Area Water/Sewer Study 
Planning & Growth Management  PGM # VCI 09-0016 
 

28 
 

Design Criteria 
 
The Hughesville Village area is relatively flat with an approximate high elevation of 204 
to a low elevation of 170. The level of the full tank is proposed to be at an elevation of 
365. The static pressure range for Hughesville will be from 69 psi to 84 psi when the 
overflow elevation is 365.   
 
The Department of Utilities confirmed that the Charles County towers normally operate 
at a maximum of 7 feet below the tank overflow level, therefore to be conservative KCI 
modeled the tanks at 10 foot below the tank overflow level. This level is considered to be 
the minimum operating level for storage allocated to meet peak day demands.  Water 
storage below 10 feet is considered to be storage allocated for fire flows. The static 
pressure range for Hughesville will be from 65 psi to 80 psi when the overflow elevation 
is 355.   
 
KCI modeled three elevated water storage tank site locations as follows:  Hughesville 
Industrial Park, Rte. 5 Interchange and the current SMECO parcel location. All modeled 
alternative site locations produced similar water system pressure and flow (hydraulic) 
results. All of these site locations are considered central to this relatively small water 
system from a hydraulic water quality and distribution analysis standpoint. 
 
To evaluate the flow capacity of the water system, KCI utilized the Charles County, 
Water & Sewer Ordinance, which states that the criteria for the design pipe flow is the 
largest of the following: 
  

• Peak Hourly Flow or 

• Maximum Daily Flow + Fire Flow  
 

KCI used the above County criteria to evaluate the flow capacity of the water system. 
Fire Flow requirements are based on Charles County Water & Sewer Ordinance, Dec 
2002, Appendix R, which states the following:  
  

Single Family Fire Flow = 1,000 GPM for 2 hours 
 Apartment/Townhouses Fire Flow = 1,500 GPM for 2 hours 

Industrial/Commercial Fire Flow = 2,000 GPM for 2 hours 
 
Model Development & Analysis 
 
KCI used KY Pipe Version 5.0 as the water modeling software as instructed by the 